

Marvel-Schebler Carbureter Division, Borg-Warner Corporation, Flint, Michigan, U. S. A.

Marvel-Schebler No. TSX-162	Customer No. 6688-A	Size 1 1/4"	Customer Massey-Harris	Model 203 Tractor (Magneto Ignition)	Year 1943-46
---------------------------------------	-------------------------------	-----------------------	----------------------------------	---	------------------------

Marvel Part No.	Massey-Harris Part No.	Part Name
10-2170	Carbureter Body Assembly
10-2662	6688-A	Carbureter Assembly
13-821	17658-A	Throttle Shaft and Lever Assembly
14-163	16518-A	Throttle Valve (22°)
15-42	15487-A	Screw (#8-32 x 3/4" Fill. Head) Throttle Adjusting
15-274	16523-A	Screw (5/16"-24) Headless Plug
15-285	14827-A	Screw (#8-32 x 5/16") Choke Bracket Clip; Choke Swivel
15-483	16507-X	Screw (#6-32 x 5/16" Fill. Head) Throttle Valve—2; Choke Valve—2
15-A85	Screw (#12-24 x 3/4" Flat Fill. Head) Throttle Body to Bowl—4
15-A93	Screw (#8-32 x 3/8" Fill. Head) Choke Bracket—2
16-4	14856-A	Gasket—Float Valve Seat.....
16-491	15473-A	Gasket—Power Adjusting Needle
16-492	16509-A	Gasket—Nozzle
16-594	Gasket Assortment
16-A12	16524-A	Gasket—Throttle Body to Bowl
24-262	14827-A	Spring—Throttle Stop Screw
24-292	16506-A	Spring—Choke Valve Flapper
24-340	15471-A	Spring—Idle Needle
24-A1	Spring—Power Adjusting Needle
24-A3	16503-A	Spring—Choke Return
26-697	Choke Shaft and Lever Assembly
27-548	35162-A	Choke Valve Assembly
28-49	14835-A	Swivel—Choke
29-524	Choke Bracket Assembly
30-621	16537-A	Float and Lever Assembly
32-16	14865-A	Float Lever Shaft
36-225	17656-A	Seat—Power Adjusting Needle
43-58	16533-A	Needle—Idle Adjusting
43-630	Needle—Power Adjusting
44-35	16519-A	Packing—Throttle Shaft
44-38	15488-A	Packing—Choke Shaft
46-495	17663-A	Venturi (1 1/8" Diameter Throat)
47-694	Nozzle
49-154	17662-A	Jet—Economizer
49-165	16534-A	Jet—Idle
55-214	16522-A	Cup—Throttle Shaft
55-216	Retainer—Throttle Shaft Packing
60-260	16521-A	Bushing—Throttle Shaft—2
62-167	15466-A	Pin—Throttle Stop
78-299	15474-A	Washer—Power Adjusting Needle.....
82-16	14836-A	Cotter Pin—Choke Swivel
99-7	15461-A	Plug—Drain
227-911	Throttle Body Assembly
233-543	14876-A	Float Valve and Seat (Matched)
286-582	840038-M91	Repair Kit

Parts included in repair kit are shown in bold type

Float setting: 1/4" from the gasket to the nearest surface of the float.